



Perspectivas Médicas

ISSN: 0100-2929

perspectivasmedicas@fmj.br

Faculdade de Medicina de Jundiaí

Brasil

Aprahamian, Ivan; Froio, Nayara L.; Murdoch Montgomery, Richard; David-Neto, Elias
Non-vitamin K antagonist anticoagulants to cardioembolic ischemic stroke due to atrial
fibrillation: a brief update to clinical practice

Perspectivas Médicas, vol. 27, núm. 1, enero-abril, 2016, pp. 45-50

Faculdade de Medicina de Jundiaí

São Paulo, Brasil

Available in: <http://www.redalyc.org/articulo.oa?id=243246722007>

- How to cite
- Complete issue
- More information about this article
- Journal's homepage in redalyc.org

redalyc.org

Scientific Information System

Network of Scientific Journals from Latin America, the Caribbean, Spain and Portugal

Non-profit academic project, developed under the open access initiative

Non-vitamin K antagonist anticoagulants to cardioembolic ischemic stroke due to atrial fibrillation: a brief update to clinical practice

Key Words: ischemic stroke; anticoagulation; non-vitamin K antagonists anticoagulants; warfarin

Palavras Chave: acidente vascular cerebral isquêmico; anticoagulação; anticoagulantes não-antagonistas de vitamina K; varfarina

Ivan Aprahamian¹;
Nayara L. Froio¹;
Richard Murdoch Montgomery¹;
Elias David-Neto¹.

¹Department of Internal Medicine, Faculty of Medicine of Jundiaí, State of São Paulo, Brazil

Correspondence to : Ivan Aprahamian, MD, MS, PhD, FACP. Department of Internal Medicine, Faculty of Medicine of Jundiaí. Rua Francisco Telles, 250. Vila Arens. City of Jundiaí. State of São Paulo, Brazil. ZIP: 13202-550. Phone number: (+55) 11 4587 1095. E-mail: ivan.aprahamian@gmail.com
Não existem conflitos de interesse

Artigo recebido em: 16 de novembro de 2015

Artigo aceito em: 26 de Fevereiro de 2016

ABSTRACT

Stroke is one of the most important disease and cause of mortality worldwide. Several clinical scenarios demand full dose of anticoagulants after stroke or to the treatment of some frequent comorbidity, namely most important the atrial fibrillation. Anticoagulation is intended both to primary and secondary prevention in stroke. However, controversy exists over many issues regarding mainly to type of agent, efficacy according to etiology, ideal time of anticoagulation and the use of novel anticoagulants. This latter consists mostly on the use of non-vitamin antagonists oral anticoagulants.

RESUMO

O acidente vascular cerebral (AVC) é uma das mais importantes doença e causa de mortalidade no mundo. Vários cenários clínicos exigem dose completa de anticoagulantes após o curso ou para o tratamento de algumas comorbidades frequentes, ou seja, dentre as mais importantes a fibrilação atrial. A anticoagulação é destinada tanto a prevenção primária e secundária de AVC. No entanto, existem controvérsias sobre muitas questões relativas principalmente ao tipo de agente, a eficácia de acordo com a etiologia, o tempo ideal de anticoagulação e a utilização de novos anticoagulantes. Este último tópico consiste principalmente na utilização de antagonistas não-vitamina anticoagulantes orais.

UPDATE

Atrial fibrillation (AF) is an independent risk factor for stroke¹. AF consists of a thrombotic state with elevated factors of platelet adhesion, activation and aggregation, reduced blood flow in the left atrium and endothelial lesion with release of Von Willebrand factor². In line with the demographic trend of population aging, the number of AF patients is set to increase in the coming decades while embolic ischemic stroke risk increases with age,

attaining 5.1% per year in patients aged 80-89 years¹. Minor episodes of subclinical embolism may also occur, resulting in cognitive impairment and dementia^{2,3}.

Patients with AF in the acute phase of stroke or transient ischemic attack (TIA) have a high risk for recurrence of brain ischemia. Thus, a number of studies have been performed assessing the efficacy of early anticoagulation in the prevention of recurrent ischemic stroke^{4,5}. In general, the administration of anticoagulants in the first hours after cardioembolic ischemic stroke is not recommended, since the effectiveness of this approach in preventing ischemic stroke recurrence has not been established and is associated with a greater risk of intracranial hemorrhaging. Moreover, the use of anticoagulants has proven no more effective than aspirin for reducing mortality and disability some months after stroke⁶.

Guidelines of the American Heart Association, American Stroke Association and American College of Chest Physicians recommend delaying anticoagulation in the management of ischemic stroke due to AF⁷. However, the ideal timing for starting anticoagulation remains controversial. Anticoagulation should be delayed in extremely advanced age, large extension infarctions, extensive small vessel disease and uncontrolled hypertension². It is generally advisable to postpone this therapy by 2-4 weeks.

Although commonly used in the long-term prevention of ischemic stroke in AF patients, the benefit of warfarin in the acute phase has yet to be confirmed, given its a delayed onset of action and theoretically transient hypercoagulability in the initial period of its administration⁴. In general, the early administration of aspirin is recommended, followed by warfarin for secondary prevention after calculating the risks of thromboembolism and hemorrhaging based

on clinical assessment as well as CHA₂DS₂-VASc and HAS-BLED scores, respectively^{8,9}.

Oral anticoagulation with vitamin K antagonist (warfarin), maintaining INR at between 2 and 3, reduces stroke risk by over 60%¹. However, the benefits of the therapy are highly dependent on the quality control of anticoagulation (INR), where the effective anticoagulation rate may vary. Around 30% of AF patients in use of warfarin have strokes^{10,11}. The action of warfarin can vary according to patient vitamin K intake and interaction with other drugs, where constant control of INR is necessary¹². In patients on oral anticoagulation that have recurrent cerebrovascular events, therapeutic orientations are unclear. Among patients using warfarin, thrombolysis is only indicated when INR is less than 1.7¹³.

New oral anticoagulants can be safer (stable and predictable anticoagulant effect) and more effective (rapid onset of action) in cases of cardioembolic ischemic stroke, posing lower risks of intracranial hemorrhaging and offering comparable or superior efficacy to warfarin in long-term stroke prevention⁴. Compared to warfarin, these novel anticoagulants reduce the rate of stroke and systemic embolism by 19%, all-cause mortality by 10% and intracranial hemorrhaging by 52%¹². In addition, these agents have few associated drug-drug interactions and dietary restrictions. Recent guidelines favor these anticoagulants over warfarin¹².

In the last 5 years, dabigatran, rivaroxiban and apixaban have been Food and Drug Administration (FDA) approved for use in patients with nonvalvular AF¹⁴. Mechanical heart valve, pregnancy and breast-feeding are factors contra-indicating the use of these anticoagulants¹² (Table 1).

Table 1: Below provides a summary of the results from the RE-LY, ROCKET-AF and ARISTOTLE trials involving novel oral anticoagulants.

	RE-LY	ROCKET-AF	ARISTOTLE
Treatment	Dabigatran, 110 or 150 mg, twice daily vs warfarin (INR 2-3)	Rivaroxaban 15 or 20 mg/day vs warfarin (INR 2-3)	Apixaban 2.5 or 5 mg, twice daily vs warfarin (INR 2-3)
Mean treatment duration	2 years	590 days	1.8 years
Sample	18,113	14,264	18,201
Main results	? Ischemic or hemorrhagic stroke, systemic embolism and major or minor bleeding; ? AMI and gastrointestinal bleeding	? Stroke and systemic embolism; no significant differences in relation to major bleeding; ? gastrointestinal bleeding	?Stroke/systemic embolism, bleeding and mortality

Note: RE-LY=Randomized Evaluation of Long-Term Anticoagulation Therapy; ROCKET AF=Rivaroxaban Once daily oral direct factor Xa inhibition Compared with vitamin K antagonism for prevention of stroke and Embolism Trial in Atrial Fibrillation; ARISTOTLE=Apixaban for Reduction In STroke and Other Thromboembolic events in atrial fibrillation; INR=International Normalized Ratio; AMI=Acute Myocardial Infarction.

Dabigatran is a direct inhibitor of thrombin with efficacy in the primary and secondary prevention of stroke^{1,15}. The recommended dose for patients with preserved renal function is 150mg every 12 hours. If creatinine clearance lies in the 15-30 ml/min range, this dose should be reduced to 75 mg. Dabigatran reaches peak plasma concentration in 2 hours after administration and has a half-life of 12-17 hours¹⁴. In the Randomized Evaluation of Long-Term Anticoagulation Therapy (RE-LY) trial, the most common adverse events were dyspepsia, diarrhea and abdominal pain. In addition, the agent showed a higher rate of gastrointestinal bleeding than warfarin^{14,16}. The RE-LY trial involved 18,113 patients with AF from 951 clinical in 44 countries. The occurrence of stroke or systemic embolism was

1.53%, 1.11% and 1.69% per year, using 110mg of dabigatran, 150mg of dabigatran and warfarin, respectively. Neither of the doses were inferior to the efficacy of vitamin K antagonist. The rate of hemorrhagic stroke was 0.38%, 0.12% and 0.10% per year among patients receiving warfarin, 110mg dabigatran and 150mg dabigatran, respectively. Rates of major or minor bleeding, life-threatening bleeding or intracranial hemorrhaging were higher for warfarin. Only gastrointestinal bleeding and acute myocardial infarction were greater with the use of dabigatran. The only prevalent adverse effect of this anticoagulant was dyspepsia. The higher incidence of dyspepsia and gastrointestinal bleeding most likely stems from the added acid in the dabigatran capsule, given that it is best absorbed at low pH¹⁶.

Rivaroxaban is a direct factor Xa inhibitor whose recommended dose is 20mg per day if creatinine clearance exceeds 50ml/min, and 15mg per day for a level in the 15-50ml/min range. The agent reaches peak plasma concentration in 2-4 hours after oral administration and has a half-life of 9-13 hours¹⁴. The Rivaroxaban Once daily oral direct factor Xa inhibition Compared with vitamin K antagonism for prevention of stroke and Embolism Trial in Atrial Fibrillation (ROCKET AF) involved 14,264 AF patients, spanned from 18th December 2006 to 17th June 2009, and compared the use of rivaroxaban versus warfarin. Mean duration of treatment was 590 days and mean follow-up was 707 days. The incidence of stroke or systemic embolism was 1.7% per year in the group of patients receiving rivaroxaban versus 2.2% in those using warfarin. Decreases of 2g/dL or greater in hemoglobin and transfusions were more common among patients on rivaroxaban, whereas fatal bleeding or in bleeding at critical anatomical sites were less frequent. Intracranial hemorrhaging was significantly lower with use of the direct factor Xa inhibitor. Gastrointestinal bleeding was more common with rivaroxaban. The trial concluded that the agent was not inferior to warfarin in the prevention of stroke and systemic embolism and exhibited relative safety¹⁷.

The Triplo AXEL trial compared rivaroxaban versus warfarin for the prevention of recurrent ischemic injury and intracranial hemorrhaging in patients with AF and acute brain ischemia. Patients using rivaroxaban had fewer hemorrhages and less ischemic injury. Further investigations assessing the application of this factor Xa inhibitor were recommended⁴.

The management of patients in use of rivaroxaban who present ischemic stroke is not well established. Considering that INR is

ineffective for measuring the level of anticoagulation with rivaroxaban and that tests for measuring this value are not widely available, the safety of thrombolysis for patients in use of this anticoagulant has yet to be determined¹⁸.

Switching from warfarin to rivaroxaban must be carried out with caution. Coagulation factors normalize several days after halting therapy with vitamin K antagonist. The synergism between the drugs peaks shortly after discontinuation of warfarin therapy, becoming less marked around 2-3 days later, if the therapy is interrupted at an INR of 2.5. When making this switch, the US Prescribing Information and European Summary of Product Characteristics recommend withdrawal of warfarin and then initiation of factor Xa inhibitor on the following day, if INR is lower than 3¹⁹.

Apixaban is also a Factor Xa inhibitor, with a half-life of 8-15 hours and recommended dose of 5mg every 12 hours for patients with preserved renal function, and 2.5 mg every 12 hours if the patient meets 2 of the following criteria: age older than 80 years, weight under 60 kg, and blood creatinine level greater than 1.5mg/dL¹⁴. The Apixaban for Reduction In STroke and Other ThromboemboLic events in atrial fibrillation (ARISTOTLE) trial involved 18,201 participants from 1034 clinics in 39 countries. Individuals treated with apixaban had a lower rate of stroke or systemic embolism (21% reduction); less bleeding (31% reduction) intracranially or at other sites; and lower mortality (11% reduction)^{14,20}. In an earlier comparison with other novel oral coagulants, apixaban was considered the safest option²¹.

A meta-analysis of the ARISTOTLE, ROCKET-AF and Engage AF Timi 48 (assessing edoxaban, another direct factor Xa inhibitor) trials, found similar results for all the drug regimens in relation to hemorrhagic

stroke, with a risk ratio of 0.488 (95% CI 0.396-0.601)²². The absence of antidotes in cases of hemorrhagic complications remains a drawback. However, it is important to bear in mind that the half-life of these agents is relatively short and measures such as volume resuscitation and transfusion of RBCs can be taken in cases of bleeding¹⁴.

Switching from warfarin to a novel anticoagulant is recommended only in patients with good adherence to treatment using vitamin K antagonist. Individuals previously presenting gastrointestinal bleeding should be warned of the risks¹⁴.

Since AF patients may have concomitant vascular disease and the use of aspirin in the prevention of recurrent ischemic stroke may be necessary for its effect on atherosclerotic disease. Aspirin can be prescribed early in all ischemic stroke patients, unless there is an absolute contra-indication².

REFERENCES

1. Bohmann F, Mirceska A, Pfeilschifter J, Lindhoff-Last E, Steinmetz H, Foerch C, et al. No Influence of dabigatran Anticoagulation on Hemorrhagic Transformation in an Experimental Model of Ischemic Stroke. *PLoS One*. 2012; 7:1-9.
2. Beri A, Punnam SR. Anticoagulation in patients with acute ischemic stroke and atrial fibrillation-a balance of risks and benefits. *Cardiovasc Drugs Ther*. 2008; 22: 419-25.
3. Go AS. The epidemiology of atrial fibrillation in elderly persons: the tip of the iceberg. *Am J Geriatr Cardiol*. 2005; 14:56-61.
4. Hong KS, Choi YJ, Kwon SU. Rationale and design of Triple AXEL: trial for early anticoagulation in acute ischemic stroke patients with nonvalvular atrial fibrillation. *Int J Stroke*. 2015; 10:128-33.
5. Lewis WR, Fonarow GC, Grau-Sepulveda MV, Smith EE, Bhatt DL, Hernandez AF, et al. Improvement in use of anticoagulation therapy in patients with ischemic stroke: Results from Get With The Guidelines-Stroke. *Am Heart J*. 2011; 162:692-99.
6. Hankey GJ. Warfarin-Aspirin Recurrent Stroke Study (WARSS) Trial: is warfarin really a reasonable therapeutic alternative to aspirin for preventing recurrent noncardioembolic ischemic stroke? *stroke*. 2002; 33:1723-26.
7. Ikuta AA, Soverow J. Anticoagulation for Acute Management of Ischemic Stroke. *Yale J Biol Med*. 2014; 87:199-206.
8. Friberg L, Rosenqvist M, Lip GYH. Evaluation of risk stratification schemes for ischaemic stroke and bleeding in 182,678 patients with atrial fibrillation: the Swedish Atrial Fibrillation cohort study. *Europ Heart J*. 2012; 33:1500-1510.
9. Turakhia MP, Hoang DD, Xu X, Frayne S, Schmitt S, Yang F, et al. Differences and trends in stroke prevention anticoagulation in primary care vs cardiology specialty management of new atrial fibrillation: The Retrospective Evaluation and Assessment of Therapies in AF (TREAT-AF) study. *Am Heart J*. 2013; 165:93-101.
10. Ho CW, Ho MH, Chan PH, Hai JJ, Cheung E, Yeung CY, et al. Ischemic Stroke and Intracranial Hemorrhage With Aspirin, Dabigatran, and Warfarin. Impact of Quality of Anticoagulation Control. *Stroke*. 2015; 46:23-30.
11. Pfeilschifter W, Spitzer D, Czech-Zechmeister B, Steinmetz H, Foerch C. Increased risk of hemorrhagic transformation in ischemic stroke occurring during warfarin anticoagulation: an experimental study in mice. *Stroke*. 2011; 42:1116-21.
12. Weitz JI. Expanding use of new oral anticoagulants. *F1000Prime Reports*. 2014; 6:1-10.

13. Marrone LC, Marrone AC. Thrombolysis in an Ischemic Stroke Patient on Dabigatran Anticoagulation: a Case Report. *Cerebrovasc Dis.* 2012; 34:246-7.
14. Madan S, Shah S, Partovi S, Parikh SA. Use of novel oral anticoagulant agents in atrial fibrillation: current evidence and future perspective. *Cardiovasc Diagn Ther.* 2014; 4:314-23.
15. Gliem M, Hermsen D, van Rooijen N, Hartung HP, Jander S. Secondary Intracerebral Hemorrhage due to early initiation of oral anticoagulation after ischemic stroke - an experimental study in mice. See comment in PubMed Commons below stroke. 2012; 43:3352-7.
16. Connolly SJ, Ezekowitz MD, Yusuf S, Eikelboom J, Oldgren J, Parekh A, et al. Dabigatran versus Warfarin in Patients with Atrial Fibrillation. *N Engl J Med.* 2009; 361:1139-51.
17. Patel MR, Mahaffey KW, Garg J, Pan G, Singer DE, Hacke W, et al. Rivaroxaban versus Warfarin in Nonvalvular Atrial Fibrillation. *N Engl J Med.* 2011; 365:883-91.
18. Korya D, Dababneh H, Moussavi M. Intravenous thrombolysis in a patient using factor Xa inhibitor. *J Vasc Interv Neurol.* 2014; 7:1-4.
19. Burghaus R, Coboeken K, Gaub T, Niederalt C, Sensse A. Computational investigation of potential dosing schedules for a switch of medication from warfarin to rivaroxaban—an oral, direct Factor Xa inhibitor. *Front Physiol.* 2014; 5:1-13.
20. Granger CB, Alexander JH, McMurray JJ, Lopes RD, Hylek EM, Hanna M, et al. Apixaban versus warfarin in Patients with Atrial Fibrillation. *N Engl J Med.* 2011; 365:981-92.
21. Fu W, Guo H, Guo J, Lin K, Wang H, Zhang Y, et al. Relative efficacy and safety of direct oral anticoagulants in patients with atrial fibrillation by network meta-analysis. *J Cardiovasc Med (Hagerstown).* 2014; 15:873-9.
22. Nunes JPL, Rodrigues RP, Gonçalves FR. Comparative analysis and meta-analysis of major clinical trials with oral factor Xa inhibitors versus warfarin in atrial fibrillation. *Open Heart.* 2014; 1:1-6.